42426 Kinder-Schnitzmesser

EN 71 -1/-2/-3





TEST REPORT Test Report # 20A-007955 Date of Report Issue: December 3, 2020 Date of Sample Received: November 13, 2020 Pages: Page 1 of 7 **CLIENT INFORMATION:** Company: Address: **SAMPLE INFORMATION:** Kinder-Schnitzmesser **Product Name:** Style No.: Labeled Age Grade: Order No. (PO No.): Client Request Age Grade: 3 years+ Country of Origin: Recommended Age Grade: Country of Distribution: Tested Age Grade: Europe 3 years+ Model No.: 42426 **Testing Period:** 11/13/2020-11/18/2020, 11/23/2020-12/02/2020

OVERALL RESULT:

P PASS

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Ada Guo

Ada Guo Assist Physical Laboratory Manager QIMA (HANGZHOU) TESTING CO., LTD.

Contromy. Gong

Contrary Kong Chemical Laboratory Manager



HOU) TESTING CO., LTD. * 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA * Email: Labtesting@qima.com * Tel: (86) 571 8999 7158. Test(s) marked with ¹ ' was subcontracted to external laboratory. Sub(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the <u>QIMA decision rule</u>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.



Pages:

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

| CONCLUSION | TEST(S) CONDUCTED |
|--|--|
| PASS | EN 71-3: 2019 Safety of Toys, Migration of Certain Elements |
| PASS | EN71-1:2014+A1:2018 Safety of toys - Part 1: Mechanical and physical properties (Excepted section 7.2&7.6 check as per client's request) |
| PASS EN71-2:2011+A1:2014 Safety of toys - Part 2: Flammability | |





Pages:

DETAILED RESULTS:

EN 71-3: 2019 Safety of Toys, Migration of Certain Elements

| Test Method: | EN 71-3:2019 |
|--------------------|--|
| Analytical Method: | Inductively Coupled Plasma-Mass Spectrometry |

Category III: Scraped-off materials

| Specimen No. | 1 | | | | | Soluble |
|------------------------|---------|---------|---------|---------|---------|---------|
| Test Item | Result | Result | Result | Result | RL | Limit |
| Test Item | (mg/kg) | (mg/kg) | (mg/kg) | (mg/kg) | (mg/kg) | (mg/kg) |
| Aluminum (Al) | ND | | | | 50 | 70 000 |
| Antimony (Sb) | ND | | | | 10 | 560 |
| Arsenic (As) | ND | | | | 10 | 47 |
| Barium (Ba) | ND | | | | 50 | 18 750 |
| Boron (B) | ND | | | | 50 | 15 000 |
| Cadmium (Cd) | ND | | | | 5 | 17 |
| Chromium III (Cr III)^ | ND | | | | 0.02 | 460 |
| Chromium VI (Cr VI)^ | ND | | | | 0.02 | 0.053 |
| Cobalt (Co) | ND | | | | 10 | 130 |
| Copper (Cu) | ND | | | | 50 | 7 700 |
| Lead (Pb) | ND | | | | 10 | 23 |
| Manganese (Mn) | ND | | | | 50 | 15 000 |
| Mercury (Hg) | ND | | | | 10 | 94 |
| Nickel (Ni) | ND | | | | 50 | 930 |
| Selenium (Se) | ND | | | | 10 | 460 |
| Strontium (Sr) | ND | | | | 50 | 56 000 |
| Tin (Sn) | ND | | | | 1 | 180 000 |
| Organic Tin^^ | ND | | | | 1 | 12 |
| Zinc (Zn) | 127 | | | | 50 | 46 000 |
| Conclusion | PASS | | | | | |

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected. Result value is less than reporting limit (RL).

^Soluble Chromium is reported when the soluble chromium result below the chromium VI limit.

^^ Soluble Tin is reported when the result is below the adjusted soluble organic tin limit 1 mg/kg.



OU) TESTING CO., LTD. • 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA • Email: Labtesting@qima.com • Tel: (86) 571 8999 7158. Test(s) marked with '1' was subcontracted to external laboratory.

(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the <u>QIMA decision rule</u>. This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.



DETAILED RESULTS:

EN 71-1:2014+A1:2018 Safety of toys - Part 1: Mechanical and physical properties

| Clause | Test | Conclusion |
|--------|---|------------|
| 4.1 | Material cleanliness | PASS |
| 4.7 | Edges | PASS |
| 4.8 | Points and metallic wires | PASS |
| 7 | Warnings, markings and instructions for use | |
| 7.1 | General | PASS |
| 7.2 | Toys not intended for children under 36 months NT | |
| 7.6 | Hazardous sharp functional edges and points | NT |

NT=Not Tested

EN71-2:2011+A1:2014 Safety of toys - Part 2: Flammability

| Test | Observation | Conclusion |
|-------------|---------------------------------------|------------|
| 4.1 General | No visual signs of Cellulose Nitrate. | PASS |



QU) TESTING CO., LTD. • 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA Email: Labtesting@qima.com • Tel: (86) 571 8999 7158. Test(s) marked with 1' was subcontracted to external laboratory. t(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

RC-CSHZ-R007



Pages:

Page 5 of 7

SPECIMEN DESCRIPTION:

| Specimen No. | Specimen Description | Location |
|--------------|----------------------|----------|
| 1 | Black wooden | Handle |

20A-007955



If it is not further specified in the report, the decision rule for stating conformity is based on the <u>QIMA decision rule</u>. This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

RC-CSHZ-R007



Pages:

Page 6 of 7

SAMPLE PHOTO:







 OU) TESTING CO., LTD. • 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

 • Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

 Test(s) marked with { ' was subcontracted to external laboratory.

 (s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

 If it is not further specified in the report, the decision rule for stating conformity is based on the <u>QIMA decision rule</u>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.



Pages:

Page 7 of 7

SAMPLE PHOTO:



-End Report-



 IDDU) TESTING CO., LTD. • 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA • Email: Labtesting@qima.com • Tel: (86) 571 8999 7158. Test(s) marked with ' vas subcontracted to external laboratory.

 IDE (s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the <u>QIMA decision rule</u>. This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.